For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 1 of 24

(28]

\
\

I~

SN |
//,,A @ y
VW
e 1N,
(/B

(&

S

o

0 _\...\A / // e o jﬂ

lI../II
Y [expe ;ﬂ / o

A
A
™ ~ , a
| Q
o &MV\ i

: 7N /
™~ Lw.lr.. . \\
\mm-mnn z M A\ . \w\w, \
on [¥a' o Im A \ i M/ Q‘mc \“ \x f \\\H w N
e v / 3 -
o o)} 1\ SR / - y \.ﬁ\\\ .Aw P
Gl 1
e “U, NWM@IIW//K/N. /ﬁﬂﬂw
i a A=Emm \ N S
ﬁluu‘l\.l. ; f&my||.\ A\ M!nk\, s S a
\\\ // //HH“ A VVNMM“H“II / /
£ | ///
MM, . // ﬁ/ \\ \ y \
o, //,, ) .w\m /“““
. Bl NRANRAwY
m " MN ‘ s 4\4”\”&. ,Vuu
) / 2R
: NN/ e / Y
\ \ -~ N un A mmu \..ﬂ
= / m\&m\ / ~ Ruumm“ "mm N
g /. .mf
e\ / ’ \ 5 /N
©o > vV_7 A y
SE <EEE ey NA
1 ]
22 = O
: / O /
> < A 5 )
b
< INnv « O \““\
B m <t \\““ ““\

WwWw.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)

Page 2 of 24

Description

Deck Assembly
Ref#  Part Number Qty S/P/IF
1 618-04456 1 S
1 712-0417A 1 P
1 938-04241 1 P
1 941-0919 1 P
1  750-04739 1
1 750-1000 1
1 956-1227 1 /P
2 683-04138B 1 /P
3  683-04165A 1 S
3  683-04162A 1 S
4  683-04167 1 S
5 683-04228 1
6  710-3015 1 P
7  736-0267 1 S
8  710-0528 1 P
9 710-04484 1
10  710-3085 1 P
11 710-0778 1 P
12 710-3008 1 P
13 710-0134 1 P
14 737-04003C 1 S
15  712-3006 1 P
16 712-0417A 1 /P
17  738-0373 1 S
18  712-04063 1 /P
19  712-04065 1 /P
20 712-0641 1 S
21  712-3083 1 P
22  712-0206 1 S
23  714-0104 1 S
24  717-04074 1 S
25  726-0233 1 P
26  732-04280B 1 /P
27  732-04287 1
28  734-0973 1 P
29  736-0119 1 S
30 736-0270 1 /P
31 783-04740 1
32  736-0300 1 S
33  736-0225 1 /P
34  736-0187 1 P
35 738-04166 1
36  738-04146 1
37  738-04162A 1 /P
38  742-0616A 1 S
39 731-2363 1 P
40  747-04379A 1 /P
41  747-04269A 1 P
42  748-04069 1
43  750-0566A 1 P
44  754-04060B 1 S
45  756-04129 1

Spindle Assembly, Pul, 6.3" Dia
Flange Nut:5/8-18 Not shown
Spindle Shaft:5.50 LG Not shown
Ball Bearing:20x47x14:62 Not shown
Spacer:.820x 1.150 x .480 Not shown
Spacer:.80 x 1.10 x 1.322 Not shown
Deck Pulley:6.3 Dia Not shown
Brake Assembly, Deck

Deck Shell, 42" (w/o Wheel Brackets)
Deck Shell, 42" (w/ Wheel Brackets)
Brake Assembly, Deck

Brkt. Ass’y, Deck, Hanger LH

Screw, 1/4-20, .75, Gr5

Washer, Flat, .385 x .75 x .062
Screw, 5/16-18, 1.250

Screw, 5/16-18, 0.750

Screw, 3/8-16, 3.50, Gr5

Screw, 1/4-20, 1.500

Screw, 5/16-18, .75, Gr5

Carriage Screw, , 1/4-20 x .62 If Equipped
Deck Water Nozzle If Equipped

Nut, Hex, 1/4-20, Gr5

Nut, Flange, 5/8-18

Screw, Shidr, .498 x 1.53, 3/8-16
Nut, Flange Lock, 5/16-18, GrF

Nut, Flange Lock, 3/8-16, GrF

Nut, Hex, M16-1.5 If Equipped

Nut, Hex Lock, 1/2-13, Gr8

Nut, Hex, 1/2-13, Gr5

Pin, Cot, .072 Dia. x 1.13 Lg

Gear, Deck Adjustment

Nut, Push, .25 ID x .50 OD

Spring, Exten. , .75 Dia. x 6.375
Spring, Exten. , .50 Dia. x 6.375
Wheel, Deck 5.0 x 1.38 If Equipped
Washer, Lock, 5/16

Washer, Bell, .265 x.75 x .062

Deck Engagement Cable Bracket
Washer, Flat, .406 x .875 x .059
Washer, Lock, 5/8, Internal Tooth If
Equipped

Washer, Flat, .64 x 1.24 x .06 If Equipped
Spacer, Shoulder, .5000 x .1475
Plug, Screw, M16 x 1.5 If Equipped
Spacer, Shoulder, .8840 x .190
Blade, 21.23", Star 3-in-1

Mulch Plug If Equipped

Control Rod, Brake

Deck Rod, Front Adjustable

Pivot Cup, Deck Lift

Spacer, .260 x .372 x 1.030

Belt, V-Type

Idler Pulley, 4.25" Dia.

WWW. My mowerparts.¢om



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008) Page 3 of 24
Deck Assembly
Ref#  Part Number Qty S/P/F  Description
46  712-3087 1 /P Wing Nut, 1/4-20 If Equipped
47  783-04327B 1 Cover, Belt, 6.00 Dia.
48  750-04446 1 Spacr, 3/8 ID x .68 OD x 1.46 Lg.
49  710-0347 1 /P Screw, 3/8-16 x 1.75
50 731-1032B 1 S  Chute Assembly, Discharge
51 712-0229 1 Nut, Push, 3/8
52  710-0599 1 /P Screw, 1/4-20, 0.500 If Equipped
53  783-1146A 1 S  Deck Skirt If Equipped
54  721-04041 1 S  Water Nozzle Adapt If Equipped

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 4 of 24

o
-]

\
@T_E_

//l\\

Ay

m\

\ \\-\\\\I!II.II/

- AN
/ e \

.

s 7 u_ N
\ \\ Nwwm \\v\ J

S
A

[

13AN77KG066 Pony (2008)

Drive Assembly

| ¢ \/,
// / A/mmmmm\x/\\\ Tk
N S TN v
) S /
/ /
8 \
\‘n
/9
A ;\\\
o \
o \“ “\
e /
,,,,, 2 \\
...... = V\
/
\
- QN\
g
/ ,,,““
4
//
'y
N\

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Drive Assembly

Page 5 of 24

Ref#  Part Number Qty S/P/F  Description
1 918-04566 1 /P Transmission
2 647-04035 1 Lever Assembly, Shift
3 710-0176 1 /P Screw, 5/16-18, 2.75 (38/42" Decks)
4  710-0227 1 /P Screw, #8-18, 0.500
5 710-04484 1 Screw, 5/16-18, 0.750
6  710-0809 1 Screw, 1/4-20, 1.250
7  710-3008 1 /P Screw, 5/16-18, .75, Gr5
8  711-04075A 1 S  Ferrule, 3/8-24 x .375 Dia.
9 712-04063 1 /P Nut, Flange Lock, 5/16-18, GrF
10 712-0700 1 /P Nut, Flange, 9/16-18, Gr2
11 714-0111 1 S Pin, Cotter, 3/32, 1.0
12 714-0209 1 S  Cotter Pin, Internal .125 Dia
13  714-0470 1 S  Pin, Cotter, 1/8 x 1.25
14  718-0758A 1 S  Hub, Pulley, 5/8 Spline
15  720-04028 1 Knob, Shift
16  725-1644 1 Spring Switch, Short
17  710-0520 1 /P Screw, 3/8-16 x 1.50
18 726-0320 1 S  Plate, Insulator Nut
19 731-04602 1 Sleeve, .758 x .821 x 3.3125
20  731-04604 1 Sleeve, .758 x .821 x 2.4375
21  732-04076A 1 /P Spring, Extension, 1.15 OD x 7.90
22  732-04488 1 Spring, Extension
23  732-04306 1 Spring, Extension, .80 OD x 3.28
24  732-0716C 1 S  Spring, Extension, .59 OD x 4.00
25 736-0264 1 S  Washer, Flat, .330 x .630 x .0635
26  747-04265 1 Variable Speed Control Rod
27  747-04277 1 Rod, Shift (38/42" Decks)
28  747-04733 1 Rod, Brake
29  750-0566A 1 /P Spacer, .260 x .372 x 1.030
30  754-04001A 1 S Belt
31  754-0241A 1 S Belt
32  756-04002 1 S  Pulley, V-Type, 7.25 Dia
33  783-04595 1 Shift Bracket, Adjustable
34  748-0334 1 S  Spacer .68 (46" Deck Only)
35 710-0224 1 S  Screw, #10, 0.500
36  725-04363 1 Switch, Interlock
37 647-04034C 1 Pedal Assembly, Drive
38  783-04903 1 Latch Bracket (No RMC)
39 710-3144 1 /P Screw, 3/8-16, 2.00, Gr5
40  710-0347 1 /P Screw, 3/8-16 x 1.75
41  710-04483 1 Screw, 1/4-20, 0.500
42  711-0736 1 /P Adjustment Ferrule 1/4-20
43  712-04065 1 /P Nut, Flange Lock, 3/8-16, GrF
44  731-05361 1 Control Cover
45  726-0214 1 /P Push Cap, 5/8
46  735-0239 1 /P Pad, Foot, 4.0
47  683-04225 1 S  Shift Cont. Assembly, 6-Spd
47  683-04216 1 S  Shift Cont. Assembly, 7-Spd
47  683-04274 1 S  Shift Cont. Assembly, 7-Spd Troy-Bilt
48  747-04430 1 Control Rod, Speed Selector
49  736-0133 1 S  Washer, Flat, .411 x 1.25 x .100
50  750-04465 1 Spacer, Flge, .390 x .671 x 1.095
51  750-0802 1 Spacer, .640 ID x .76 OD x 2.63

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Drive Assembly

Page 6 of 24

Ref#  Part Number Qty S/P/F  Description
52  783-04536 1 Support Bracket, Pedal
53  683-04207 1 Bracket, Idler
54  683-04176A 1 /P Torque Bracket, Transmission
55  710-0604A 1 /P Screw, 5/16-18, 0.625
56  710-1260A 1 /P Screw, 5/16-18, 0.750
57  732-0627 1 Shift Lever Spring
58  783-04830 1 Control Bracket
59  710-1325 1 /P Screw, 1/4-20 x 1.625
60  750-04456 1 Spacer, .260 x .372 x 1.420
61  738-0347 1 S  Spacer, Shoulder, .625 ID x .169
62  756-04325 1 /P Pulley, V Idler A x 3.06
63  656-04015 1 S  Pulley Ass’y, Variable Speed
64  683-04206 1 Bracket Ass’y, Variable Speed
65 710-0627 1 /P Screw, 5/16-24, .750, Gr5
66  710-0778 1 /P Screw, 1/4-20, 1.50
67  718-04261 1 Cup, Bearing
68  736-0362 1 /P Washer, Flat, .330 x 1.25 x .06
69 741-0124 1 S Bearing, Ball, 17 x 40 x 12
70  736-0242 1 /P Bell Washer, .34 x .872 x .060
71  634-04324 1 Wheel Ass’y, Round Shoulder
71  734-04241 1 Tire Only, 20 x 8 x 8, Round Shid.
71  634-0070 1 /P Rim Assy. (Inc. bearings, valve stem)
71 634-0104 1 Wheel Ass’y, Square Shoulder
71 734-1730 1 Tire Only, 20 x 8 x 8, Square Shld
71  734-0603A 1 S Rim Assy. (Inc. bearings, valve stem)
72  710-0599 1 /P Screw, 1/4-20 x .500

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983
Page 7 of 24

13AN77KG066 Pony (2008)

Engine Accessories

A AR
/’ \\ % . e,

AN Y
/ /,y.i/”“/
< / =R
— o \ =N\
N / AW
Ve ¥\ AN
R & \ S A
- y%.y \ AN
\ nn N\ V Ve .Hll.wy
|, IR N A\ . //uw
N Frg g N \ \ { y
( VBTN WO\ A
\ \%m N i) X \ s N\ /
Av, N NN ~2/
A N R
SCNAL N
/<\ymx /y \
VN /l/lv

/Ull\ \\)IllVK A\ el

. . or—" N
o™ e i,
N\
- A LN
, e \ AﬂWAN\A,U,A // /ny
v b )
\\ /1\ e / //ﬂ/ Y
\\ PaVvae \ WA
\ e \ \\\ // // VWNH.AJ
i o
\A\
N —

—y \\ 3
////l\\\‘ Mn\\ \\ \ \\ \ /
O AT

>, -

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Engine Accessories

Page 8 of 24

Ref#  Part Number Qty S/P/F  Description

1 683-04370 1 S  Muffler Shield Assembly
2 710-0227 1 /P Screw, #8-18 x .50
3 710-0642 1 /P Self-tapping Screw, 1/4-20, .750
4  710-1314A 1 /P Socket Cap Screw, 5/16-18, .625
5 710-1315 1 /P Self-tapping Screw, 3/8-16, 1.250
6 712-0271 1 /P Hex Sems Nut, 1/4-20
7  721-0208 1 S  Exhaust Gasket
8  725-0157 1 /P Cable Tie, 7.4"
9  726-0205 1 /P Hose Clamp, .490

10  728-04000 1 Pop Rivet, .188 x .300

11 731-05628 1 Oil Drain Sleeve

12 751-0564B 1 /P Muffler Deflector

13  751-10349 1 Fuel Line Hose

14  751-10353 1 Muffler Deflector, Long

15  751-10448 1 S  Muffler

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

N

N P \Axl\\m pw,/

5 ,1.4 _5' \N ¢ s// = //

o A N O\ - o

s R ww /s / O\ “R2

3 "/ m B /o \\, N b
S y v

o ,,ﬁLgv,mwn iI “ N,

Q
()
9p)]
I
o
erel. ™ ~s( Vs
?@ 1, ~d < \\“W\\ M
/ﬂw.-”n =N /iy \\\w\ 2 A
B \. / A c
wm )
/"me N /) 7 2
& m Y74
\ JVV.,..HHI _{ N\ L s i\ m
~ (48]
i e / |nnmwmw mrv/@ o= .
/mw Ou“u_ L= /_,i _R\ e /// <= \\ o~
o’ G A
) A =\ ¥ 2 °
o l X® A
= / p—T
S < T
> E e / ZEA
c o T ’ <
DOl $ \\\\\\\ ™~
& /
5 ~Y
o g //anm/ //
O [l /,ay . \
X MAS //
N~ N
~ o TN,
Z e i <
<
o™ —
— L



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Frame & PTO Assembly

Page 10 of 24

Ref#  Part Number Qty S/P/F  Description
1 783-0678C 1 /P Deck Lift Link
2  647-04096 1 Handle Asswmbly, PTO
3  738-04237 1 Shoulder Screw, #10-16, 0.500
4  710-0599 1 /P Screw, 1/4-20, 0.500
5 710-04608 1 Screw, 7/16-20, 3.25 38 &42" Dk.
6  783-05389 1 S  Frame Brace Bracket
7 714-0145 1 S  Pin, Click, .092 x 1.64
8  720-04049A 1 /P Grip, Handle, 3/8
9  732-04276A 1 /P Spring, Extension
10 736-0171 1 S  Washer, Lock, 7/16
11 736-0300 1 S  Washer, Flat, .406 x .875 x .059
12 736-0322 1 /P Washer, Flat, .450 x 1.250 x .164
13  741-04119 1 S Bearing, PTO
14  746-04173B 1 S  Cable, Deck Engagement
15  783-04753 1 Frame Support Bracket
16  756-04196A 1 /P Engine Pulley, 38" & 42" Deck
16  756-04207A 1 /P Engine Pulley, 46" Deck
17  725-04363 1 Switch, Interlock
18 683-04443 1 S Rod, Belt Keeper (42" Deck)
19 710-04484 1 Screw, 5/16-18, .750
20 683-04163B 1 Frame Assembly
21  783-04536B 1 S  Pedal Support Bracket
22  710-0604A 1 /P Screw, 5/16-18, 0.625
23  712-04064 1 /P Nut, Flange Lock, 1/4-20, GrF
24  732-04035 1 Spring, Compr., 1.28 OD x 3.125
25  783-04462 1 Lift Bracket
26  683-04448 1 S  Hold Down Rod, Battery
27  783-04869A 1 S  Bracket, Battery
28  783-04548C 1 S  Seat Bracket, Frame
29  783-04637 1 S  Bracket, Runing Board
30 725-04439 1 Solenoid
31 683-04155A 1 S  Shaft Assembly Lift 38/42" Decks
32  712-04065 1 /P Nut, Flange Lock, 3/8-16, GrF
33  714-04043 1 Pin, Cotter .08 x 1.56 Intern. RH
33 714-0470 1 S  Pin, Cotter .080 x 1.25 Intern. LH
34  716-0106A 1 Ring, E-Type, .625 Dia.
35 720-0311 1 Grip, Handle, 1/2
36  732-04225 1 Spring, Torsion 38/42" Decks
37  738-04130 1 Screw, Shidr. , .625 x .175, 3/8-16
38  741-0225 1 S  Bearing, Hex Flange
39 747-04393 1 Rod, Lift
40  747-04282 1 Deck Handle, Lift, 38/43" Decks
41  783-04494 1 Lift Arm, Deck - RH
41  783-04711 1 Lift Arm, Deck - LH
42  710-04666 1 Screw, Carriage, 1/4-20, .75, Gr5
43  712-0271 1 /P Nut, Sems, 1/4-20
44  725-1737A 1 S  Battery, 190 CCA
44  725-1704A 1 S  Battery, 125 CCA
45  683-04195 1 Support Bracket Assembly
46  710-0134 1 /P Carriage Screw, 1/4-20 x .62
47  710-3025 1 /P Screw, 5/16-18 x .625
48  712-04063 1 /P Flange Lock Nut, 5/16-18
49  712-0429 1 S  Hex Lock Nut, 5/16-18

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Frame & PTO Assembly

Page 11 of 24

Ref#  Part Number Qty S/P/F  Description
50 736-0173 1 /P Flat Washer, .28 x .74 x .063
51 710-3008 1 /P Hex Screw, 5/16-18 x .75
52 683-04334 1 S  Shaft Assembly Lift 46" Decks
53 720-0298 1 Grip, Handle, 5/8
54  732-04438 1 Spring, Torsion 46" Deck
55  732-0934 1 Extension Spring
56  736-0140 1 S  Washer, Flat, .385 x .62 x .063
57  736-0226 1 S  Washer, Flat, .474 x .879 x .064
58  738-0380 1 S  Bolt, Shidr. .500 x .270 3/8-16
59 738-0754 1 Screw, Shidr. , .437 x .54
60  747-04653 1 Deck Handle, Lift, 46" Deck

WWW.mymowerparts.com



Page 12 of 24

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Hood & Control Assembly

“H.-Qllu..v.
Izl
-b“_—”
¥
y
/ .
/e AN
i NN =
\“M\lll .””w SO — NN \ . N
A(\ WV P \\ /I//ﬂ//r/ﬂu“v N%U/V /. //
- - l
\\ Ry N
! / 5
k““mm\ Ar\\\\.\\wm“““\ { \\
,; \\ RuVN\\ od m
g \
\\lA“\iEII/v %u \\ \\ o C
= S0/ Y &
\\\\;\I‘l\ll i’ / e
el an/uw N »m“\ / n\‘ o )
RN / llu\\l,mm\ 4 )
N - ///AJ./ / \\ ~ / /// \\ Y n V/ w
-~ Vil / =
, \\\ N\ /A \ / o
/ / d N \ g
N \/ D
200N S~ =
\“ /A/ //, // T
Ze QNN @)
\NA”N/”/N”/ n/v/w\ \\ 4_,/\ m
LARN N
”H,J”N”W”Wy\ / / >
NN r /
Y/ s g
/ / S \ ~ -
N / \\ / _M A I ik ANs
/ \\ \\ \\ / AI e %“ \\ /ﬂf\\\ A oA
r\\ \\ \\ \\ //A\ A“- A/ " // \\\\\\\\\ \
VA \m\\ / \v, - \ #ﬂ\ A
7 Ay Y W N =
/ A\\ yd e \ v, N //
A NN
/AM \\\ A Mn\\ WW\&liw, //full \ // /w”,
I 8\‘ // #ﬂNYﬁ“ﬂN w W/l\ ,"//,ll\
= Au/lrlhmwk\\m AY///
AVNVZERS =
@ 2\
~ //
\
o !
&




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Hood & Control Assembly

Page 13 of 24

Ref#  Part Number Qty S/P/F  Description
1 683-04441 1 K Style Hood Assembly
2 710-04484 1 Screw, 5/16-18, 0.750
3  710-0895 1 Screw, 1/4-15, .750
4  725-0157 1 /P Cable Tie, 3/16 x .05x 7.4
5  725-0963 1 S  Headlamp, 12V
6 731-05078C 1 /P Dash Collar
7  731-06094 1 S  K-Style Grill
8  731-06095 1 Lens, LH
9 731-06096 1 Lens, RH
10  738-04091A 1 /P Screw, Shidr, .43 x .29, 5/16-18
11 783-05327 1 S  Hood Pivot Bracket, LH
12 783-05328 1 S  Hood Pivot Bracket, RH
13  783-04873 1 Dash Assembly
14  783-04584 1 S  Gas Tank Support Bracket
15  710-04483 1 Screw, 1/4-14, .500
16  710-0604A 1 /P Screw, 5/16-18, 0.625
17  712-04063 1 /P Flange Lock Nut 5/16-18
18  731-04945 1 Support, Steering
19 710-0599 1 /P Screw, 1/4-20, 0.500
20  726-0230 1 /P Cable Tie, 34.75
21  751-0555B 1 /P Fuel Tank, 1.5 gal.
22  751-0603 1 S  Fuel Tank Cap
23  725-04659 1 S Igntion, Switch (No RMC) 3 Position
23  725-1741 1 S Igntion, Switch (No RMC) 4 Position Not
Shown
24 725-1744A 1 S Key
25 746-04364 1 Throttle/Choke Control, 25.0
26  731-05265 1 Choke Plug
725-04567 1 S  Wire Harness (No RMC) 3 Position Not
Shown
725-04433A 1 S  Wire Harness (No RMC) 4 Position Not
Shown
777X42188 1 Headlight Lens Reflector RH Not Shown
T77X42187 1 Headlight Lens Reflector LH Not Shown

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008) Page 14 of 24
Label Map

If Bd label Has
imporiant Bm-
misiens infor

QIS Q-
ion

S\

AN ST,
RN Y

N\ \%\\W\\\m\&\“@\:

R
R Rty
A R ey
MRS NG

X
NNt

laES___sS

SHEPIIMSYy ey
N

L TITIR2ITR .,
Place Centered On Steering
Wheel With Onty Haiif O The
it Saeleivies 3

St Backing Removed For

Egoy Bomaova!
Ersy Removal

BORY
AR

A SRR N B/ S
soomay B AR \.qﬁ}‘??}%\‘k‘“
STRRHIAC BiERL

NN

NN g
A A Y
‘}wm

R R R

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)

Page 15 of 24

Label Map
Ref#  Part Number Qty S/P/F  Description
1 777530018 1 /P LABEL-DECK SAFETY
2  777S30503 1 /P LABEL-DANGER CHUTE
3 777D12223 1 LABEL-DECK
4 777122453 1 LABEL:RIDER LT-5 FENDER
5 777X41701 1 LABEL
6 777D12005 1 LABEL-RIDER REAR FENDER TROY
7 777X43018 1 LABEL-RIDER PARTS LIST 13AN77KG
8 777122454 1 LABEL:RIDER LT-5 FENDER
9 777533017 1 LABEL-LT 5 TRANS COVER NO OCR
10  777X43039 1 LABEL-RIDER K STYLE RH
11 777X43038 1 LABEL-RIDER K STYLE LH
12 777D12014 1 LABEL-RIDER HOOD K STYLE TROY
13 777D12110 1 LABEL-RIDER K STYLE HOOD 7SPD TRAN
14 777122773 1 LABEL-RIDER:SECURE WHEEL
15 777D12111 1 LABEL-RIDER HOOD RH K STYLE TROY
16  777D12112 1 LABEL-RIDER HOOD LH K STYLE TROY
17 777122479 1 LABEL: RIDER LT-5 THRT/CHK
18 777122455 1 LABEL:RIDER LT-5 DASH
19 777011869 1 LABEL-EMBOSSED TROYBILT

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 16 of 24

13AN77KG066 Pony (2008)

Quick Reference

\ O\
)
\ QD

g )

A

o

e Z

S

R /A»w < ///// SRR A|mw

N TEUER SR

AN ,
W Anwy, AN (et

\ /% \ W”/// \nunnandy

\ 0 //

N\
FAa nyﬂ o N w\/
 — )

w A
Il..._K”IIL\ \ \ \ \.mu\ /
=5 1/ R X
\\\ / :i...llll \\ \nu‘ W ﬂmﬂxﬁ
/ )7
/ VAN Y
/ /o (AN
/ \ ,“\ %Aﬂmm
/b \ / %W%
y/ =
A\N«w /0 NE|
72\ \ J 2N
4y gw//f W<z
o//d //// / \
S //// \
Lo \
=7 v \ / /
/ A [
/ \\\ !\ ,
// / \ |
i /] |
S S \\ V \ -
\\ \ \w\ “ |
/ \m“ \
- S \m\ \“mu.mmn 3 xw\., |||||||| ﬁ.
) o
/)=
\““ \“\ \.ﬂln.m /
Z A &Y
et o /iA /
e N P S BN R
/Y -SSR R U /
Nl e A\)&/W/Q,@F mﬂ .mf-,v. 0 7
N s ‘“{mxvfj,_ﬁ/\ymw{yﬁ@ﬁ vaww,%w, /
\%vﬁ%ﬁék\HH,&A\\ |
VA\/A”/wvﬂ\/.MMW/M,WV“H\HHHH!IH/ //. /Amw /
Q )/M\NNW\W\“W“Q)&/ \ Y4
Awwvmwwwx\m\mm\\ y m ) mv\ Y
o \ ! p
wwn.ﬁww\\ \\AM//\\AW“w“\ \\\ \\ mm\“ \““u‘“\
g (g ¥
N ~— \m\
E

m/ ;
e
P

A

A

S DI

7\

Y

BY o NN NN

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Quick Reference

Page 17 of 24

Ref#  Part Number Qty S/P/F  Description
NA 1 OIL FILTER
BS-698083 1 S AIRFILTER
BS-697015 1 /P PRE-CLEANER ELEMENT
759-3336 1 /P SPARK PLUG
951-3013 1 S FUEL FILTER
942-0616A 2 /P BLADES
712-0417A 1 /P BLADE NUT
954-0241A 1 /P UPPER DRIVE BELT
954-04001A 1 /P LOWER DRIVE BELT
954-04060B 1 /P DECK SPINDLE BELT
NA 1 ENGINE TO DECK BELT
918-04456 2 S DECK SPINDLES
925-1745 1 S IGNITION KEYS
725-04439 1 SOLENOID
951-3111 1 S FUEL CAP
NA 1 DECK WHEELS
923-0448A 1 /P BALL JOINTS
741-0516B 1 /P WHEEL BUSHINGS
741-0990B 1 /P WHEEL BUSHINGS in board
725-04363 1 SAFETY SWITCH-DECK
725-04363 1 SAFETY SWITCH-BRAKE/CLUTCH
NA 1 WATER NOZZLE ADAPTER
OEM-190-116 1 /P Mulch Kit
OEM-190-180 1 S  Twin Bag Grass Collector
OEM-190-183 1 Deck Wheel Kit
490-900-0025 1 Deck Wash Kit
OEM-190-607 1 Deluxe Tractor Sunshade

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

<
(qV]
Y—
o —ary——
3 P
; \Wv\,/
(O] , \A\ \
w / VW\A WQ <
o ‘Ni\ /\\1.“
/, N\
>l
8
/
%)
N
/ y
\\
\
/
\
N /
\/
\\\
R y
a ANPAPEN
T\ =
 / \ Ve
\ <t N \ \
- <
YA BN N
\ A, el ,{N vv_ Vi
B P
\ i
7 St [ /]
s/ ™ 0 \ /
/ mw,:l. o / \ %
o s \)
N
= \V \\ Rmmvm
o / / m
o> \ Y %mw
AN O & /
N m /A.n I
(D] W,
m 2] ,/
o M\m \Q \uyvmv
S 5 7
alke] /
O c //
< O —
~ L \
N~ oy \
%
mn O
— )

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Seat & Fender Assembly

Page 19 of 24

Ref#  Part Number Qty S/P/F  Description
1 710-1268 1 /P Screw, #10-16, .375
2 712-04063 1 /P Nut, Flange Lock, 5/16-18, GrF
3 712-04064 1 /P Nut, Flange Lock, 1/4-20
4  720-0309A 1 /P Seat Adjuster Grip
5 736-0607 1 /P Lock Washer, 5/16
6 731-04074 1 Spacer
7  732-0499 1 Compression Spring, .41 x 1.5
8 710-04483 1 Screw, 1/4-20 x .500
9 736-0242 1 /P Wash, Bell, .340 x .872 x .060
10 736-3019 1 Wash, Flat, .531x 1.062 x.134
11  738-0137A 1 S  Screw, Shlder, .340 x .285,1/4-20
12 783-04843 1 Lift Adjustment Bracket
13  738-0966A 1 /P Screw, Shider, .50 x .925, 3/8-16
14  783-1489C 1 Mounting Bracket, Seat
15 783-0611 1 Seat Stop
16  783-0738D 1 /P Seat Pivot Bracket
17  783-0739A 1 S  Seat Adjustment Lever
18 783-0753 1 Seat Adjustment Selector
19 710-0227 1 /P Screw, #8-18 x .50
20  726-0279 1 Plate, Insulator
21  725-1303 1 S  Spring Switch, Outer
22  725-1439 1 Spring Switch, Inner
23  726-0278 1 Plate, Insulator Boss
24  723-04025 1 Foot Pad, Abrasive, RH
24  735-04048 1 Foot Pad, Rubber RH
25  723-04026 1 Foot Pad, Abrasive, LH
25  735-04047 1 Foot Pad, Rubber LH
26  720-04061 1 Knob, 3/8-16, .875
27  726-0201 1 Nut, Speed, .3125 Id
28 732-1184 1 /P Spring, Exten., .84 Dia x 4.6 Lg.
29  736-0204 1 /P Wash, Flat, .344 x .62 x .033
30 738-0296 1 S  Scr., Shider, .437 x .268, 5/16-18
31 738-04012A 1 /P Screw, Shider, .625 x .175, 3/8-16
32  783-0209D 1 /P Lift Bracket, Seat
33 783-04081B 1 Pivot Bracket, Seat
34  757-04001A 1 /P Seat, Low, Black
34  757-04037 1 S  Seat, Medium, Black
34  757-04011 1 S  Seat, Medium, Yellow
34  757-04038A 1 /P Seat, Medium, Yellow
35 710-04482 1 Screw, 3/8-16, .875
36  710-0599 1 /P Screw, 1/4-20, 0.500
37 710-04484 1 Screw, 5/16-18, 0.750
38  783-04587A 1 Fender
39  731-04591A 1 /P Cup Holder
40  736-0300 1 S  Flat Washer, .406 x .875 x .059
40 736-0140 1 S  Flat Washer, .395 x .62 x .063
40  726-04072A 1 /P Ratchet Clip (For use w/ rubber foot pad)
41  710-0134 1 /P Carriage Screw, 1/4-20 x .62

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 20 of 24

Qw.ﬁ

13AN77KG066 Pony (2008)

Steering Assembly

(-]

%
o —a—>
Y \

I~
==

_\
,ﬂm-/,
NN
\ \ ru..i/ ;.w
/ ‘ﬂ
/ .
\ \/an, /anh\u\
AT
~ ., V \
™ - \ \ ‘d»\.w i
o AL/
_ 5 & x\w,,xmrvw\\?? /
“ﬂ“, \ \A&%‘ N e N / o
5% W /\ / =
\ /i \ / A\
//a, n,anw / / ,”/
W\ \

< N
N AY

¥ -
= -

AAJ. \6_

[an]
~t

\._\

\nm \AMu Amvy/

\ .l.
~
.I_ .4
-

\! “WW
/ m

\

va ﬂ
/Il
/mmm mw
.\;/
/ / /

\
9 '8

_nv
i~

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)
Steering Assembly

Page 21 of 24

Ref#  Part Number Qty S/P/F  Description
1 617-04024 1 S  Gear Assembly, Steering
2 710-0376 1 /P Screw, 5/16-18, 1.00, Gr5
3  710-0643 1 /P Screw, 5/16-18, 1.00, Gr5, Lock
4  710-1309 1 /P Screw, Mach, 5/16-18, 0.750
5 710-3180 1 /P Screw, 5/16-18, 1.75, Gr5
6 712-0240 1 S Nut, Jam, 7/16-20, Gr2
7  712-0262 1 /P Nut, Jam Lock, 3/8-24, Gr2
8 712-04063 1 /P Nut, Flange Lock, 5/16-18, Grf
9  731-0484A 1 S HubCap
10  723-0448A 1 S  Ball Joint, 7/16-20, Lock
11 736-0242 1 /P Washer, Bell, .340 x .872 x .060
12 783-04568 1 Front Hanger Bracket, Deck
13  738-04141 1 Shoulder Screw, .435 x .3485, 5/16-18
14  738-0919A 1 /P Steering Shaft, 5/8 Spline x 21.86
15 741-04124 1 S  Bearing, Flange, Hex 5/8
16  741-0475 1 S  Plastic Bushing .380 ID
17  747-04298 1 Drag Link, Steering
18  748-0389 1 S Cap,1.25x.16
19  748-04065 1 S  Steering, Block
20  748-04068 1 Spacer, .710 ID x .125 OD x .56
21  750-04418 1 Spacer, .322 ID x .625 OD x .21
22  783-04644 1 S  Stabilizer Plate, Gear Segment
23  638-04007 1 S  Axle Assmbly LH (38" & 42" Deck)
24 638-04008 1 S  Axle Assmbly RH (38" & 42" Deck)
25 683-0128B 1 /P Pivot Bar
26  710-04484 1 Screw, 5/16-18, 0.750
27  712-04065 1 /P Nut, Flange Lock, 3/8-16, GrF
28  714-04039 1 Pin, Cotter, 5/32, 1.25
29  714-0474 1 S  Pin, Cotter, 1/8 x 0.75
30 726-0341 1 /P Push Cap, 3/4
31  783-05326 1 S  Pivot Bar Bracket, T-Style Hood
32 736-0316 1 S  Washer, Flat, .78 x 1.59 x .060
33 738-04128 1 Scr., Shider, .500 x 2.380, 3/8-16
34  741-0660A 1 /P Bearing, Flange, .760 x .941 x 1.0
35  747-04299A 1 /P Tie Rod
36  783-04601C 1 Bracket, Pivot
37  731-04057A 1 Axle End Cap, Standard
38 631-04028 1 Steering Wheel, Standard Grip
38 631-04008A 1 /P Steering Wheel, Soft Grip
39  731-04039 1 Cap, Steering Wheel (no logo)
39 731-04040 1 Cap, Steering Wheel (sprig logo)
39 731-04681 1 Cap, Steering Wheel (Troy-Bilt logo)
40 634-04325 1 Wheel Ass’y, Round Shoulder
40  734-04240A 1 Tire Only, 15 x 6 x 6, Round Shid. Not shown
40 634-04086 1 Wheel Ass’y, Square Shoulder Not shown
40 734-1731 1 Tire Only, 15 x 6 x 6, Square Shid. Not
shown
40 634-04081 1 S Rim Assembly (Incl. bearings & valve stem)
Not shown
41  719-04177A 1 Pivot Bar, Cast
42  726-04035 1 Push Nut 3/4 Dia.
43  731-04693 1 Push Cap

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008) Page 22 of 24
Steering Assembly
Ref#  Part Number Qty S/P/F  Description
44  736-0316 1 S  Washer, Flat, .78 x 1.59 x .60

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 23 of 24

13AN77KG066 Pony (2008)

ission

Transm

A\Mvm o
(N .
f@“. s
QY
Sl
" ,,A,/
v/
W A\
// /, /»/mﬂ/
N\ A\
\ \ \ W
NN ® .
N7 &
/ \“” (m“\ M, ~
¥ \petfiste/
- / / 9%““\ =Y
o \ =%
Ammmm \\MMU // N\, ; MNN\ \W}&\W\V\v
i 4 w \ /I \ \ _/./.I(HH mc\
(SN /, \ N
= // / O\ - \ \ ; & 4
AN N SV ST y % Sl
/////”/ //Y“m.\\\w._ lmmrm_vnlwAAv/A /_mmmmmmmmw”mmwu ™~ AAMV 7/ N
\ * AN i\Awmmwm ; Wv “““\L.v v v &
NIV hwrmv._um J N
\\ oo nA \\ - \ mmu \ /! \\.l v
Ew_@_ﬁq Zall wa i Rmm“\%
T v % .
s fm (e e m/
mu AT // /
\ N u/ h,,,i Mv M/m //
R mM “,ﬁmww /\\w,,/ /_A\/
v, NN
Vg //7\//\MWA mww M/ » Y AN
r S :
GG

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AN77KG066 Pony (2008)

Transmission

Page 24 of 24

Ref#  Part Number Qty S/P/F  Description
1 611-0011 1 S  Detent Shaft Assembly
2 611-04091 1 S  Drive Shaft Assy. (includes ref. 3 - 9)
3 721-0338 1 S Seal,.75x 1.0 x.125
4  717-04479 1 S  Bevel Gear, 42 tooth spline
5 718-04381 1 S  Single Speed Clutch Collar
6 721-0213 1 /P Seal, .625x.812 x .094
7  736-0336 1 S  Flat Washer 5/8 x 1 x .030
7  736-0337 1 S  Flat Washer .634 x 1 x .04
7 736-0349 1 S  Flat Washer .63 x 1 x .02
7  736-0494 1 Flat Washer .632 x 1 x .035
7  736-0495 1 S  Thrust Washer 1.00 x .632 x .0
8 741-0336 1 S  Flange Bearing, 5/8 x 3/4 x 3/4
9 741-0337 1 S Flange Bearing, 5/8 x 3/4 x 15/16
10 618-04567 1 S Dil erential Assembly
11  619-04187 1 S  Upper Housing
12 661-0001 1 S  Brake Assembly
13 710-04731 1 Self-tapping Screw, 5/16-18 x .375
14  710-1206 1 /P Self-tapping Screw, 1/4-20 x 2.375
15 710-1325 1 /P Self-tapping Screw, 1/4-20 x 1.625
16  717-0678 1 S  Brake Puck
17  719-04329 1 S  Lower Housing
18 732-0863 1 S  Compression Spring
19 741-0862 1 /P Detent Ball
20 761-0202 1 Brake Disc
21  741-0340 1 S  Sleeve Bearing,.75 x.1.0 x 1.0
737-0148 1 S  Grease (19 0z.) Not Shown

WWW.mymowerparts.com



